



FS-CICB		FS-CICB Compressors Pvt. Ltd.	
DATE	27-12-11	CLIENT	
DWG	GAVIN	CONSULTANT	
DATE	27-12-11	DWG USER	
APPD	ROGER	TITLE	VA-65-Exploded Drawing
DATE	27-12-11		
SCALE	1:1		
DWG. No.		SHEET No.	
PROJECT		VESSEL No.	
TAG No.		REV. No.	
CLIENT'S P.O. No.			

TAG NO.	DESCRIPTION	PART NO.	QTY	REMARK
AIR STRAINER				
1	Air Strainer Assembly	2601540010	2	
2	Air Strainer Element (Not Shown)	2601540410	2	
VALVE & UNLOADER				
3	Outlet Valve Push Cover	2601021510	2	
4	Outlet Valve Spring	2601320030	2	
5	Inlet & Outlet Valve Plate	2501310020	4	
6	Outlet Valve Push Cover Gasket	2601021531	2	
7	Inlet Valve Spring	2601310190	2	
8	Inlet Valve Receiver	2601310170	2	
9	Inlet Valve Snap Ring	2111030029	2	
CYLINDER HEAD				

10	Cylinder Head Bolt; M8 x L25, Gr 8.8	2102010189	9	
11	Cylinder Head	2601021340	2	
12	Head - Cylinder Gasket	2601021340	2	
CYLINDER, PISTON & RING				
13	Compression Ring	2601021890	4	
14	Oil Control Ring	72601035680	2	
15	Piston Pin Snap Ring	2601021930	4	
16	Piston Pin	2601021940	2	
17	Piston	2601021883	2	
18	Cylinder	2601021570	2	
19	Cylinder Bolt; M8 x L20, Gr 8.8	2102010180	16	
20	Cylinder Bolt Copper Washer; M8	2102040082	16	
21	Cylinder - Case Gasket	2601021620	2	
CONNECTING ROD & OIL SPLASH DIPPER				
22	Connecting Rod Assembly	2601021950	2	
23	Oil Splash Dipper	2601025702	2	
24	Oil Splash Dipper Bolt Spring Washer; M4	2102040129	2	
25	Oil Splash Dipper Bolt; M4 x L10, Gr 8.8	2102011519	2	
CRANKCASE & CRANKSHAFT				
26	Breather Assembly	2601020730	1	
27	Rear Bearing Cover	2601025620	1	
28	Rear Bearing Cover Gasket	2601025650	1	
29	Front & Rear Bearing #6205	2110020102	2	
30	Crankshaft	2601025490	1	
31	V-Pulley Pin	2601021680	1	
32	Screw-in Oil Level Glass	2601037952	1	

33	O-ring (Screw-in Oil Level Glass)	2111010210	1	
34	Crankcase Oil Plug (1/4" PT)	2102020114	1	
35	Crankcase	2601025520	1	
36	Oil Fill Cap	2601020600	1	
37	O-ring (Oil Fill Cap)	2111010012	1	
38	Front Oil Seal	2601025680	1	
39	Front Bearing Cover Gasket	2601025590	1	
40	Front Bearing Cover	2601025560	1	
41	Compressor Pulley	2601232371	1	
42	Compressor Pulley Thrust Washer	2601230800	1	
43	Compressor Pulley Spring Washer; M8	2102040137	1	
DISCHARGE PIPING				
44	Outlet Piping Joint A	2601490751	1	
45	Outlet Piping Assembly	2601490810	1	
46	Outlet Piping Joint B	2601490781	1	

